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TA12000BS BELT SANDER 
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TA12000BS BELT SANDER

ITEM PART NUMBER DESCRIPTION QTY 
1 POWER CORD AND PLUG 1 
2 CORDSET PROTECTOR 1 
3 CORD CLAMP SCREW 4.2X16 2 
4 CORD CLAMP 1 
5 RIGHT HANDLE 1 
6 LEFT HANDLE 1 
7 PAN HEAD SCREW 4.2X16 5 
8 PAN HEAD SCREW 4.2X35 1 
9 PAN HEAD SCREW 4.2X13 1 

10 SWITCH 1 
11 DRIVE BELT 1 
12 PAN HEAD SCREW 4.2X12 1 
13 BELT COVER 1 
14 PAN HEAD SCREW 4.2X16 8 
15 TOP CLAMSHELL 1 
16 PAN HEAD SCREW 4.9X10 7 
17 TOP COVER OF GEARBOX 1 
18 NYLOC LOCK NUT M6 1 
19 SMALL BELT WHEEL 1 
20 BALL BEARING 1 
21 SHAFT OF BIG GEAR 1 
22 FLAT KEY 1 
23 BIG GEAR 1 
24 ELASTIC RING FOR SHAFT 1 
25 BALL BEARING 1 
26 RUBBER PIN 4 
27 RATING LABEL 1 
28 BEARING 1 
29 ROTOR 1 
30 BEARING 1 
31 DAMPING RING 1 
32 STATOR 1 
33 FRONT HANDLE LOCK LEVER 1 
34 FRONT HANDLE LOCK SHAFT 1 
35 SPLIT PIN 1 
36 PAN HEAD SCREW 4.8X30 1 

N/A
N/A
N/A

496317
496526
N/A
N/A
N/A

439273
501762
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A

N/A
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37 SOCKET HEAD SCREW M4X12 1 
38 FRONT HANDLE LEFT BRACKET 1 
39 FRONT HANDLE MIDDLE BRACKET 1 
40 FRONT HANDLE RIGHT BRACKET 1 
41 BRUSH HOLDER COVER 2 
42 CARBON BRUSH (PAIR) 2 
43 BRUSH HOLDER 2 
44 BRANDING LABEL 1 
45 BOTTOM CLAMMSHELL 1 
46 BELT ADJUSTMENT KNOB 1 
47 FLAT WASHER 2 
48 SPLIT WASHER 1 
49 LEFT BODY HOUSING 1 
50 FRICTION PAD 1 
51 ELASTIC RING FOR HOLE 2 
52 BALL BEARING 2 
53 LOCATING SLEEVE 1 
54 BIG BELT WHEEL 1 
55 NYLON LOCK NUT 2 
56 ELASTIC WASHER 6 
57 PAN HEAD SCREW 4X16 4 
58 GEARCASE BOTTOM COVER 1 
59 PCB ASSEMBLY 1 
60 SPEED WHEEL 1 
61 DRIUM SHAFT 1 
62 DRUM WHEEL 1 
63 RIGHT BODY HOUSING 1 
64 BALL BEARING 2 
65 DRUM 1 
66 WASHER 1 
67 DRUM SHAFT 1 
68 BRACKET 1 
69 RIVIT 1 
70 TENSION LEVER 1 
71 SOFT GRIP FOR WRENCH 1 
72 FLAT WASHER 1 
73 KNOB SPRING 1 
74 BIG SPRING 1 
75 CLAMPING DEVICE 1 
76 IRON PLATE 1 
77 GRAPHITE PAD 1 
78 GRAPHITE PAD PRESSER 1 

N/A
N/A
N/A
N/A

512137
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A

527231
N/A
N/A
N/A
N/A

523053
523303
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A
N/A

N/A

N/A
N/A
N/A
N/A

103552
N/A
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79 PAN HEAD SCREW M4X16 3 
80 FLAT WASHER 2 
81 PAN HEAD SCREW M4X12 6 
82 SANDING BELT 1 
83 BACK STOP 1 
84 BACK STOP LOCK KNOB 1 
85 PAN HEAD SCREW 4X13 3 
86 DUST BAG FIXED PLATE 1 
87 DUST BAG 1 
88 DUST BAG SUPPORT FRAME 1 
89 DUST BAG ADAPTOR 1 

101 ASSEMBLY BIG GEAR 1 
102 ASSEMBLY ROTOR 1 
103 ASSEMBLY FRONT HANDLE LOCK 1 
104 ASSEMBLY LEFT BASE 1 
105 ASSEMBLY DRUM 1 
106 ASSEMBLY DUST BAG 1 

N/A
N/A
N/A
N/A

544494
N/A
N/A
N/A
N/A
N/A
N/A

501772
N/A
N/A
N/A
N/A

544699




